



Av. Adolfo López Mateos 1220 Col. Margarita Ríos Salazar, San Nicolás de los Garza, N.L.
 Código Postal / Postal Code: 66479 Teléfono / Phone number: +52(81)8158-0300 www.magilacero.com
 Cliente / Customer ID: ADRNSA S.A DE C.V.

Factura / Invoice Num: 5392

Pedido / Order de compra

Orden de compra

Av. Adolfo López Mateos 1220 SAN NICOLAS DE LOS GARZA, N.L. Mexico
 7va Avenida 140 PARQ IND MTY Parque Industrial Monterrey APOCACA, N.L.
 66600

Part (Item)	Description / (Description)	Cantidad / Quantity	Unidad / Unit	No. Lot (Lot Number)	Carga (heat)	ASTM	Composición Química (Chemical Composition)			Prueba de Tension				
							C	Min	P	S	Cedencia (ksi)	Tension (ksi)	% Elong.	Dureza (HRB)
PRM0040007610N	PTER44C.3116 6.10 MTS	26.316	TON		1003726	A-500 GRADO B	0.09	0.44	0.006	0.004	53	63	21	76
			TON		1003729	A-500 GRADO B	0.089	0.45	0.005	0.005	56	65	25	76
			TON		1003797	A-500 GRADO B	0.089	0.47	0.012	0.002	54	62	29	76
			TON		10036630	A-500 GRADO B	0.095	0.45	0.006	0.003	52	64	29	75
			TON		10037257	A-500 GRADO B	0.094	0.44	0.006	0.004	53	64	30	75
			TON		10036548	A-500 GRADO B	0.095	0.45	0.006	0.003	50	62	28	76

Certificamos que el material descrito satisface las especificaciones requeridas. La composición química son transcripción de los certificados del Proveedor de acero.
 We certify that the above described material satisfies the required specifications. The chemical composition is transcription from the mill test certificate of the steel supplier.

NOTE: NINGUN PRODUCTO HA SIDO PROBADO/HIDROSTATICAMENTE. NONE OF THIS PRODUCTS HAVE BEEN HYDROSTATICALLY TESTED. NO WELD REPAIR WAS MADE IN ALL THIS ITEMS.

Miguel Ángel Sánchez